

**LOCAL ENHANCED SERVICE FOR THE
Provision of Specialist Drugs in Palliative Care**

PALLIATIVE CARE DRUG STOCK LIST

Click here to access the list of community pharmacies stocking the specialist drugs below

Drug	Strength	Agreed Stock level
Cyclizine injection	50mg/ml	5 x 1ml ampoules
Glycopyrronium Bromide	200mcg/1ml	20 x 1ml ampoules
Hyoscine Hydrobromide	400micrograms/ml	10 x1ml ampoules
Morphine	10mg/ml	10 (1ml amps)
Morphine	30mg/ml	10 (1ml amps)
Oxycodone	10mg/ml	10 (1ml amps)
Levomepromazine	25mg/ml	10 x 1ml ampoules
Metoclopramide	5mg/ml	10 x 2ml ampoules
Midazolam	5mg/ml	10 x 2ml ampoules
Oramorph (Morphine Sulphate)	10mg/5ml	2x 300 mls
Water for injection	10ml	2 x10 ampoules

Please note that Morphine has replaced Diamorphine as Morphine is the first-line strong opioid in palliative care, by oral or parenteral route. Oxycodone and topical agents (Fentanyl/Buprenorphine patches) should be considered as second-line agents for patients

Appendix 1

intolerant or contra-indicated of morphine. Please see www.elmmb.nhs.uk formulary for further information.